
5CS201115OM (rev 00   07/2020)                               59

ITEM NO. PART 
NUMBER DESCRIPTION QTY. Note

1 5CS50934
Rear Light Kit - Includes Right 

and Left Assemblies and 
Harness

1

2 5CS43968 Light Bracket RH 1
3 5CS43969 Light Bracket LH 1
4 03H1540 5/16” x 3/4” Carriage Bolt 4
5 A22698 5/16” Flange Nut 6
6 5CS65017 1/4” Nylock Nut 8
7 5CS65184 1/4” x 1-1/4” Bolt 8
8 5CS43315 5/16” x 1-3/4” Square U-Bolt 1
9 5CS43614 SMV Bracket 1

Parts Diagrams

On-Highway Kit

7

1

3

2

1

7

7

4

5

6

54

6

7

12

12

10 9

11

11

8

5

5

7

7

6
5

6

4

6

5

6

4

66

7

7



5CS201115OM (rev 00   07/2020)                                  60

On-Highway Kit

ITEM NO. PART 
NUMBER DESCRIPTION QTY. Note

10 5CS43647 SMV Sign 1
11 5CS65051 #10-24 Nut 2

12 5CS65258 #10-24 x 3/8” Phillips Pan Head 
Screw 2

 - 5CS43983 Push in Cable Clamp with Wire 
Ties 8 Not Illustrated

Parts Diagrams




